
Item Part # Description
1 900033 3/4” eye bolt
2 900015 3/4” x 8” bolt with washer and lock nut
3 900029 Short beam clamp
3 900030 Long beam clamp (not shown in diagram)
4 900056 Parallel link bolt and bushing assembly (8 per row)
5 900057 .468” OT Ext. Hook on end down pressure spring
6 900013 Bottom stabilizer arms
7 900012 Top stabilizer arms
8 900053 Down pressure adjustment comb
9 900058 Down pressure adjustment slider hold down (right)
10 900059 Spring
11 900050 Bolt with washer, bushing and lock nut (assy)
12 900052 Upper adjustment handle (down pressure)
13 900055 Down pressure spring bolt
14 900051 Lower adjustment handle (down pressure)

46

1

2

3

5
7

8
9

10

11
1213

14



Item Part # Description
1 900001 1/2” x 3-1/2” bolt with nut
2 900002 3/4” OD spacer/bushing
3 900003 Depth control handle spring
4 900004 Depth control handle
5 900021 Depth control cam
6 900022 3/4” nut (half width, locking)
7 900023 Spacer
8 900024 4” x 12” press/gauge wheel
9 900025 Gauge/press wheel arm
10 900027 5/8” x 4-1/2” bolt with nut and lock washer

1

2

53
4

6

7
9

8

10



Item Part # Description
1 900012 Row frame spacer (4 per row)
2 900028 Inside disc scraper (right side)
3 900014 Seed disc mounting plate
4 900018 Disc opener front guard
5 900013 Holding strap spacer
6 900016 Row frame, right side
7 900006 Row frame, left side
8 900038 Inside disc scraper (left side)

1

2

3

4

5



Item Part # Description
1 900015 15” disc opener
5 900005 5/16” x 3/4” bolt
7 900007 Soil scraper
8 900008 1/2” x 3/4” bolt with flat washer and lock nut
9 900009 Seed disc mounting bolt (right)
10 900010 Soil scraper mounting bracket (right)
11 900011 Soil scraper holding strap

1
57

9

8

10

11



Item Part # Description
1 900015 15” disc opener (set)
2 900017 3/4” x 3-1/2” bolt with lock nut
3 900001 1/2” x 3-1/2” bolt with lock nut
6 900006 Row frame, left side

1

2

3

6



Item Part # Description
1 900041 3/4” wavy coulter
2 900045 Coulter hub assembly (comes with bearing and snap ring)
3 900043 Bearing for coulter hub
4 900046 Step washer (2 per coulter)

900040 Spacer assembly (not shown in drawing)
6 900047 5/8” x 5-1/2” bolt with lock nut

900044 Snap ring for coulter hub (not shown in drawing)

1

2 3

4

6


